
YETI SB165
OWNER’S MANUAL



SB165  |  OWNER’S MANUAL

2

TABLE OF CONTENTS
OVERVIEW  03

FRAME FEATURES  04

SB165 GEOMETRY  05

FRAME STANDARDS 06

MAINTENANCE 07

FRAME ASSEMBLY 08

SWITCH INFINITY BEARING ASSEMBLY  12

SEAT POST SET-UP 14 

SWITCH INFINITY SERVICE 15 

DROPPER POST INSERTION GUIDE 16

EXPLODED VIEW  17

REBUILD KITS  19

FREQUENTLY ASKED QUESTIONS 21

LIFETIME WARRANTY 23

CONTACT INFORMATION 23 



SB165  |  OWNER’S MANUAL

3

CONGRATULATIONS ON YOUR  
PURCHASE OF A NEW YETI.

 
 

 

 
 

 

 
 
 

WARNING:

 
WARNING:  

 
 



SB165  |  OWNER’S MANUAL

4

THE LOWDOWN ON THE  
SB165 AND ITS FEATURES.

1 SWITCH INFINITY TECHNOLOGY PATENTED SUSPENSION SYSTEM

  
 

 

2  HIGH MODULUS CARBON FIBER MAIN FRAME AND SWING ARM

  

3 COLLET AXLE SYSTEM ON PIVOTS REDUCES BEARING WEAR

 
 

4  OPTIMIZED FOR 1X DRIVETRAINS ONLY

 
 

5   ISCG 05 CHAINGUIDE MOUNTS

 
 

6 INTEGRATED HEAD TUBE (41MM/52MM)

 
 

 

7  SUSPENSION BY FOX

  

8  CUSTOM DEBRIS AND CHAIN SLAP GUARDS

 
 

9 INTERNAL CABLE ROUTING

 

 
10 INTEGRATED AXLE AND DERAILLEUR HANGER SYSTEM

 

FRAME FEATURES



SB165  |  OWNER’S MANUAL

5

GEOMETRY SB165

F I T

S M A L L 5’1” (155 CM) – 5’7” (170 CM)

M E D I U M 5'5" (165 CM) – 5'11" (180 CM)

L A R G E 5'10" (178 CM) – 6'3" (191 CM)

X - L A R G E 6’1” (185 CM) – 6’7” (200 CM)

B

M

A

D

N

F

G

H
I

O

P

L

J

C

KE

A S E AT  T U B E  L E N G T H 380 410 450 495

B E F F.  T O P  T U B E  L E N G T H 568 600 623 651

C H E A D  T U B E  A N G L E ˚ 63.0 63.1 63.1 63.1

D E F F.  S E AT  T U B E  A N G L E ˚ 76.5 76.5 76.5 76.4

E A C T U A L  S E AT  T U B E  A N G L E ˚ 73.0 73.1 73.1 73.1

F C H A I N S TAY  L E N G T H 433 433 433 433

G W H E E L B A S E 1202 1235 1260 1289

H E S T I M AT E D  B B  H E I G H T 348 348 348 348

I S TA N D O V E R 714 720 727 750

J H E A D  T U B E  L E N G T H 105 110 122 133

K F O R K  ( A X L E  T O  C R O W N ) 580 580 580 580

L F O R K  ( O F F S E T ) 37 37 37 37

M S TA C K 598 604 614 624

N R E A C H 425 455 475 500

O F R O N T  C E N T E R 769 801 826 856

P V E R T I C A L  F O R K  T R AV E L 160 160 160 160

1 8 0 M M  F O R K S M M D L G X L



SB165  |  OWNER’S MANUAL

6

T R AV E L 165MM

W H E E L  S I Z E 27.5”

F R A M E  S I Z E SM, MD, LG, XL

R E A R  S H O C K 230MM X 65MM

B O T T O M  B R A C K E T PF92

R E A R  W H E E L 148MM X 12MM (BOOST)

S E AT P O S T 31.6MM

C H A I N L I N E 52.5MM

H E A D S E T INTEGRATED 41MM/52MM TAPERED

R E A R  B R A K E  P O S T  M O U N T 180MM

S H O C K  H A R D WA R E FRONT: M8X36MM, REAR: CUSTOM INSERT

M I N / M A X  C H A I N R I N G 28T MIN/34T MAX

M I N  M A X  R E A R  R O T O R 180MM MIN/203MM MAX

A X L E  S P E C 171MM M12X1.5

FRAME STANDARDS



SB165  |  OWNER’S MANUAL

7

KEEP YOUR YETI FRESH AND CLEAN
MAINTENANCE OVERVIEW TORQUE

S C H E D U L E BE
FO

R
E 

 
EA

CH
 R

ID
E

M
ON

TH
LY

3 
M

ON
TH

S

A
N

N
U

A
LL

Y

•
•
•
•
•
•

•
•

•
•
•
•

•

K E Y  T O R Q U E  S P E C S
PART # DESCRIPTION TORQUE (Nm)

300040485 12

200020327 16

300030296 13

300040454 14

300030293 15

300060073 10

300030057 12

300040486 8

100425006 2.5

300030357 12-15

300030151 10

200020311 20

300060078 5



SB165  |  OWNER’S MANUAL

8

FRAME ASSEMBLY
TOOLS NEEDED

 
 
 
 
 

 
 

 
 

01 02 03

 

 

20 Nm

04

YETI TIPS

 

WARNING:



SB165  |  OWNER’S MANUAL

9

07

15 Nm

08

09

10 Nm

10

* 12 Nm

11

14 Nm 

0605

12 Nm



SB165  |  OWNER’S MANUAL

10

17 18

10 Nm

19

4 Nm

15

13 Nm

13

16 Nm

14

16

8 Nm

12

 



SB165  |  OWNER’S MANUAL

11

21

10 Nm

20



SB165  |  OWNER’S MANUAL

12

SWITCH INFINITY V2 BEARING ASSEMBLY

 

 

 

 

 

 

1 1

2 2

3 3

3

4 4

BEARING INSTALLBEARING REMOVAL

DRIVE SIDE BEARING DRIVE SIDE BEARING

3 2

1 4

1 4

2 3

4 1



SB165  |  OWNER’S MANUAL

13

SWITCH INFINITY V1 BEARING ASSEMBLY

 
 

1 1

2
2

BEARING INSTALLBEARING REMOVAL

DRIVE SIDE BEARING DRIVE SIDE BEARING

1 2

2 1



SB165  |  OWNER’S MANUAL

14

SEAT POST SET-UP
STANDARD ROUTING SET-UP

PARK TOOL SETUP

HYDRAULIC SETUP

03

 

01 0402

03

 

02

01

 
 

BRAKE

04

02

 

SHIFTER

01

05



SB165  |  OWNER’S MANUAL

15

0301 0402

06

11 Nm

07

14 Nm

SWITCH INFINITY SERVICE

05



SB165  |  OWNER’S MANUAL

16

DROPPER POST INSERTION GUIDE

 

 

MINIMUM BB TO SADDLE CABLED DROPPER (MM)*

FRAME SIZE

SMALL

MEDIUM

LARGE

MAX INSERTION WIRELESS DROPPER (MM)*

FRAME SIZE

SMALL

MEDIUM

LARGE



SB165  |  OWNER’S MANUAL

17

EXPLODED VIEW

3.10

3.11

3.12

3.23

3.8

3.7

3.25

3.18

3.21

3.31

3.27

3.26

3.25

3.2
1

3.27

3.31

3.4

3.9

3.20

3.19

3.16

3.15

3.22

4

3.1

3.9

3.6

3.8

3.24

3.32

3.31

3.27

3.13
3.3

3.17

3.2

3.5

3.5

3.21

3.14

3.20

3.19

3.2

3.5

3.30

3.29

3.24

3.24 3.28

1.1

2.1

3.33

3.35

EXTRA ITEMS SUPPLIED IN KIT

3.36

3.34

3.29
3.2

3.37

3.38

GREASE

LOCTITE NYLON
PATCH

B

C

D

E

F

G

H

1.2

3

4.18

4.19

4.29

4.17

4.15

1.3

4.25

4.24

4.8

4.9
4.7

4.12

2.1

4.10

4.11

4.2

4.4

4.26 4.6

4.1.2

4.1.1

4.5

4.3

4.23

4.16

4.17

4.14

4.134.18

4.20.1

4.21.1

4.20.2

4.19

4.22

4.27

4.28

2.2

2.3

4.21.2

                 

                 

4.30

PREP KEY

NYLON
PATCHLOCTITE

GREASE

1.2 300070006 YETI HEAD TUBE BADGE

1.3 400100186 [GLOBAL] PROTECTOR DT R2 [20180821]

2 ASSY, SB165 REAR_PURCH
2.1
2.2 400100200 SB165 PROTECTOR CS/SS [20180603]
2.3 400100201 SB165 PROTECTOR CS LOWER
3 SHOCK, SB165, DHX2 230X65

4
A20EXTT00
000000000

000
ASSY, SB165 SMALL PARTS, T-SERIES

4.1 200020329
4.1.1 300040506

4.1.2 300020052 BEARING, 6902-2RS EXTENDED, 15 X 28 X 

4.2 200020326 BOLT, SS PIVOT, FEMALE
4.3 200020327 LINK PIVOT HARDWARE, KEYED, LONG
4.4 200020311

4.5 300030293 LINK PIVOT HARDWARE, MALE, 15MM, 

4.6 200020328 STUD, LINK BEARING, FEMALE 15MM, 

4.7 200020201
4.8 300030057
4.9 300030214 WASHER 6.3 X10.0 X 1.0 MM

4.10 300040485

4.11 300040454 COLLET WEDGE SUB-ASSEMBLY 15MM

4.12 300030285

4.13 300030296 COLLET AXLE M10X1.0, 30.5L X 10.5T

4.14 300040486 COLLET WEDGE SUB-ASSEMBLY 10MM

4.15 300030297 BOLT MASTER, TI FEMALE, 8 X 45.0
4.16 300030298 BOLT MASTER, TI FEMALE, 8 X 41
4.17 300030069 WASHER 8.5 X 12.5 X 0.5 MM

4.18 300030151 BOLT,TI MALE, M6X12.0MM

4.19 300030062 WASHER 6.5 X 12.5 X 0.5 MM
4.20 200020322 ASSY, SHOCK EXTENDER_60MM, TOP

4.20.1 300040502 SHOCK EXTENDER TOP [60MM]
4.20.2 300020032 BEARING, 398 MAX DBL, 8 X 19 X 10/11

4.21 200020323 ASSY, SHOCK EXTENDER_60MM, BOTTOM

4.21.1 300040503 SHOCK EXTENDER BOTTOM [60MM]
4.21.2 300020032 BEARING, 398 MAX DBL, 8 X 19 X 10/11
4.22 300040505 SHOCK EXTENDER BEARING EXTENSION
4.23 300060078 ASSY, YETI SEAT CLAMP, BOLT ON, 31.6

4.23.1 COLLAR, BOLT ON, YETI SEAT CLAMP, 31.6
4.23.2 BARREL NUT, YETI SEAT CLAMP, BOLT ON
4.23.3 300030010
4.24 300040504
4.25 300030299 SHCS, FLAT HEAD, M5 X 0.8 X 16

4.26 300020052 BEARING, 6902-2RS EXTENDED, 15 X 28 X 

4.27 300030010
4.28 300030148 WASHER 5.1 X 8.9 X 1.0 MM

4.29 300030300 SHOCK EYELET SPACER

4.30 300060073 [REF] DER HANGER G3 ASSEMBLY

A

B

C

D

E

F

G

16 15 14 13 12 11 10 9 8 7



[NM]
1 SB120 FRONT TRIANGLE ASSEMBLY 1

1.1 SB120 FRONT TRIANGLE ASSEMBLY 1

1.1.4.6.9 1

2 SB120 SWINGARM ASSEMBLY 1
2.1 SB120 SWINGARM 1
3 SB120 SMALL PARTS ASSEMBLY 1

3.1 300030361 COLLET AXLE, 15MM X 58.5L, M15X1.5 20 1

3.2 300030362 COLLET NUT, M15, 9.5 THICK, ROUND 
CAP 4

3.3 300030364 SHOULDER SCREW, 15 X  27.35L, M15 
THREAD, SS PIVOT 20 2

3.4 300030376 COLLET AXLE 15MM, 43.5L 20 1

3.5 300030365 RACE EXTENDER, 25 X 15.1 X 3.35 4

3.6 300030366 CLAMP BASE, 23MM X 3.5T, BRAKE 
HOUSING 1

3.7 300030367 COLLET NUT, M15 X 1.5, SHIFTER HOSE 
CLAMP 1

3.8 300030368 CLAMP CAP, HOUSING 2

3.9 300030378 COLLET WEDGE SUB-ASSEMBLY 15MM, 
M4 THREADED WEDGE BOLT 14 2

3.10 300030057 SHCS, M6 X 1.0, 20L 12 4

3.11 300030214 WASHER 6.3 X10.0 X 1.0 MM 4

3.12 200020422 ASSY, SWITCH INFINITY, 
MECHANISM, FACTORY SERIES 1

3.13 300030375 SHOCK EXTENDER BEARING 
EXTENSION 2

3.14 200020420 SB120 LINK ASSEMBLY 1

3.14.1 300040539 SB120 LINK 1

3.14.2 HNA00000BA0
0000000000 BEARING, 3802-2RS, 15 X 24 X 7 4

3.14.3 300030369 SPACER, 15.2 X 17 X 7.3L 1

3.15 200020421 ASSY, SHOCK EXTENDER, SB120 1
3.15.1 300040543 SHOCK EXTENDER, SB120, 25MM 1

3.15.2 300020032 BEARING, 398 MAX DBL, 8 X 19 X 
10/11 2

3.16 300030377 SHOULDER SCREW, M10 X 23L, SHOCK 
EYELET 12 1

3.17 300030372 BOLT, FEMALE, 8 X 41.0, M6 THREAD 1

3.18 300030371 BOLT, FEMALE, 8 X 45.0, M6 THREAD 1

3.19 300030370 SCREW, MALE, M6X12.0MM 10 2

3.20 300030062 WASHER 6.5 X 12.5 X 0.5 MM 2
3.21 300030069 WASHER 8.5 X 12.5 X 0.5 MM 2

3.22 300030374 SHOCK EYELET SPACER 1

3.23 300030174 SCREW, FH, M4 X 0.7, 16L 2.5 1

3.24 300030177 SCREW, FH, M4 X 0.7, 25L 2.5 3

3.25 300030357 SHCS, LOW PROFILE, M5 X 0.8, 16L 5 5

3.26 300030358 WASHER 5.2 X 8.8 X 1.0 MM, STAINLESS 
ED BLACK 2

3.27 300040518 COVER-CABLE PORT, SINGLE, RIGHT 
EXIT 3

3.28 300040522 CLAMP, HT PORT DOUBLE, PA6 1
3.29 300040521 CLAMP, HT PORT SINGLE, PA6 2

3.30 300040524 CABLE PORT COVER, HEAD TUBE, 2 
PIECE 2

3.31 300030173 SCREW, FH, M4 X 0.7, 10L 2.5 3

3.32 300060080 SRAM UNIVERSAL HANGER 25 1

3.33 300060078 ASSY, YETI SEAT CLAMP, BOLT ON, 31.6 1

3.34 300040523 COVER, HT PORT, BLIND, PA6 1

3.35 200020418 DT GUARD, MY23 OUTER, PA/ABS 1

3.36 300040542 COVER-CABLE PORT, BLANK, RIGHT 
EXIT 1

3.37 300040510 FRAME PLUG, CABLE PORT 2

3.38 100425009 AXLE, M12X1 X 174L, BOLT-ON, BLACK 15 1

4 SB120 SHOCK SUB ASSEMBLY 1

B

C

D

E

F

G

H

ALL MODIFICATIONS MUST BE APPROVED BY YETI CYCLES

YETI HEAD TUBE BADGE 1

[GLOBAL] PROTECTOR DT R2 [20180821] 1

ASSY, SB165 REAR_PURCH 1
[MASTER] SWINGARM 1

SB165 PROTECTOR CS/SS [20180603] 1
SB165 PROTECTOR CS LOWER 1
SHOCK, SB165, DHX2 230X65 1

ASSY, SB165 SMALL PARTS, T-SERIES 1

ASSY, SB165 LINK 1
SB165 LINK [FORGED] 1

BEARING, 6902-2RS EXTENDED, 15 X 28 X 
7/10 2

BOLT, SS PIVOT, FEMALE GREASE SHAFT 16 2
LINK PIVOT HARDWARE, KEYED, LONG BLUE NYLOK PATCH 2

LOCKRING, 6902-2RS GREASE THREADS 20 2
LINK PIVOT HARDWARE, MALE, 15MM, 

PYRMD HEAD BLUE NYLOK PATCH 15 1

STUD, LINK BEARING, FEMALE 15MM, 
PYRAMID LIGHTLY GREASE SHAFT 1

SI G1 MECHANISM 1
SHCS, M6 X 1.0, 20L BLUE NYLOK PATCH 12 4

WASHER 6.3 X10.0 X 1.0 MM 4

COLLET AXLE 15MM BLUE NYLOK PATCH, GREASE 
SHAFT 12 1

COLLET WEDGE SUB-ASSEMBLY 15MM GREASE BOLT WEDGE AND 
THREADS 14 1

COLLET NUT M15X1.5 LIGHTLY GREASE OUTSIDE 
SURFACE 1

COLLET AXLE M10X1.0, 30.5L X 10.5T BLUE POLY ON THREADS, 
GREASE SHAFT 15 1

COLLET WEDGE SUB-ASSEMBLY 10MM GREASE BOLT HEAD, WEDGE, 
AND THREADS 8 1

BOLT MASTER, TI FEMALE, 8 X 45.0 1
BOLT MASTER, TI FEMALE, 8 X 41 1

WASHER 8.5 X 12.5 X 0.5 MM 2

BOLT,TI MALE, M6X12.0MM NYLON PATCH 10 2

WASHER 6.5 X 12.5 X 0.5 MM 2
ASSY, SHOCK EXTENDER_60MM, TOP 1

SHOCK EXTENDER TOP [60MM] 1
BEARING, 398 MAX DBL, 8 X 19 X 10/11 1

ASSY, SHOCK EXTENDER_60MM, BOTTOM 1

SHOCK EXTENDER BOTTOM [60MM] 1
BEARING, 398 MAX DBL, 8 X 19 X 10/11 1
SHOCK EXTENDER BEARING EXTENSION 2
ASSY, YETI SEAT CLAMP, BOLT ON, 31.6 1

COLLAR, BOLT ON, YETI SEAT CLAMP, 31.6 1
BARREL NUT, YETI SEAT CLAMP, BOLT ON 1

SHCS, M5 X 0.8, 16L GREASE 1
CABLE PORT COVER 1

SHCS, FLAT HEAD, M5 X 0.8 X 16 BLUE NYLOK PATCH 5 2
BEARING, 6902-2RS EXTENDED, 15 X 28 X 

7/10 2

SHCS, M5 X 0.8, 16L GREASE 2
WASHER 5.1 X 8.9 X 1.0 MM 2

SHOCK EYELET SPACER 1

[REF] DER HANGER G3 ASSEMBLY 1

7/12/2019DATE
TOL.

0.1
0.2
0.5
1
0.5

** ALL MODIFICATIONS BUST BE
APPROVED BY YETI CYCLES**

G

SB165 EXPL MANUAL
P. RUSSELL
P. ZAWISTOWSKI

TOLERANCES

APPROVAL STAMP

DRAWN

ENGINEERING

REV

SHEET 1 OF 1SCALE: 1:3

SB165 T-SERIES
EXPLODED VIEW

LENGTH
<5

5-20
20-100

>100
ANGLE D

DWG.  NO.
TITLE:

SIZE:

UNLESS OTHERWISE SPECIFIED,
DIMENSIONS IN MILLIMETERS A

B

C

D

E

F

G

5 4 3 2 1

SB165  |  OWNER’S MANUAL

18

EXPLODED VIEW PARTS LIST
ITEM # PART # DESCRIPTION TORQUE 

(NM) QTY

1 SB165 FRONT TRIANGLE ASSEMBLY 1

1.1 SB165 FRONT TRIANGLE ASSEMBLY 1

1.2 300070006 ICE AXE HEAD BADGE 1

1.3 400100186 DT PROTECTOR 1

2 SB165 SWINGARM ASSEMBLY 1

2.1 SB165 SWINGARM 1

2.2 400100200 SB165 PROTECTOR CS/SS 1

2.3 400100201 SB165 PROTECTOR CS - LOWER 1

3 SB165 SHOCK SUB ASSEMBLY 1

4 SB165 SMALL PARTS ASSEMBLY 1

4.1 SB165 LINK SUB-ASSEMBLY 1

4.1.1 300040506 SB165 LINK 1

4.1.2 300020052 BEARING 6902-2RS EXTENDED, 15 X 28 X 7/10 2

4.2 200020326 BOLT, SS PIVOT, FEMALE 2

4.3 200020327 LINK PIVOT HARDWARE, KEYED, LONG 2

4.4 200020311 LOCKRING, 6902-2RS 2

4.5 300030293 LINK, PIVOT HARDWARE, MALE, 15MM 1

4.6 200020328 STUD, LINK BEARING, FEMALE, 15MM 1

4.7 200020201 SWITCH INFINITY G1 MECHANISM 1

4.8 300030057 BOLT, M6 X 1.0, 20L 4

4.9 300030214 WASHER 6.3X10X1 MM 4

4.10 300040485 COLLET AXLE 15MM 1

4.11 300040454 COLLET WEDGE SUB-ASSEMBLY 15MM 1

4.11.1 300030268 COLLET BOLT M8 X 1.25 1

4.11.2 300030267 COLLET WEDGE 15MM 1

4.11.3 300040450 SPIRAL RETAINING RING 0.37 X 0.349 INCHES 1

4.12 300030285 COLLET NUT M15 X 1.5 1

4.13 300030296 COLLET AXLE 30.5 X 10.5 M10 X 1.0 1

4.14 300040486 COLLET WEDGE SUB-ASSEMBLY 10 MM 1

4.14.1 300030284 COLLET BOLT M5 X .8 1

4.14.2 300030283 COLLET WEDGE 10MM 1

4.14.3 300040482 SPIRAL RETAINING RING 0.25 X 0.22 INCHES 1

4.15 300030297 BOLT MASTER, TI FEMALE, 8 X 45.0 1

4.16 300030298 BOLT MASTER, TI FEMALE, 8 X 41.0 1

4.17 300030069 WASHER 8.5 X 12.5 X 0.5 MM 2

4.18 300030151 BOLT, TI MALE, M6 X 12.0 MM 2

4.19 300030062 WASHER 6.5 X 12.5 X0.5 MM 2

4.20 200020322 ASSEMBLY SHOCK EXTENDER TOP (60MM) 1

4.20.1 300040502 SHOCK EXTENDER TOP (60MM) 1

4.20.2 300020032 BEARING, 398 MAX DBL, 8X19X10/11 1

4.21 200020323 ASSEMBLY SHOCK EXTENDER, BOTTOM (60MM) 1

4.21.1 300040503 SHOCK EXTENDER BOTTOM (60MM) 1

4.21.2 300020032 BEARING, 398 MAX DBL, 8X19X10/11 1

4.22 300040505 SHOCK EXTENDER BEARING EXTENSION 2

4.23 300060078 ASSEMBLY YETI SEAT CLAMP - BOLT ON 31.6 1

4.23.1 COLLAR, BOLT ON, YETI SEAT CLAMP, 31.6 1

4.23.2 BARREL NUT, YETI SEAT CLAMP, BOLT ON 1

4.23.3 300030010 BOLT, M5 X 0.8, 16L 1

4.24 300040504 CABLE PORT COVER 1

4.25 300030299 BOLT, FLAT HEAD, M5 X 0.8 X 16 2

4.26 300020052 BEARING 6902-2RS EXTENDED, 15 X 28 X 7/10 2

4.27 300030010 BOLT, M5 X 0.8. 16L 2

4.28 300030148 WASHER 5.1 X 8.9 X 1.0 MM 1

4.29 300030300 SHOCK EYELET SPACER 1

4.30 300060073 12 X 148 HANGER KIT G3 1



SB165  |  OWNER’S MANUAL

19

REBUILD KITS

PART # DESCRIPTION QTY

200020333 SB165 MASTER REBUILD KIT

200020311 LOCKRING, SS PIVOT 2

200020322 SHOCK EXTENDER 60MM TOP W/BEARING 1

200020323 SHOCK EXTENDER 60MM BOTTOM W/BEARING 1

200020326 BOLT, SS PIVOT, FEMALE 2

200020327 LINK PIVOT HARDWARE, KEYED, LONG 2

200020328 STUD, LINK BEARING, FEMALE 15MM, 48.5L 1

300020045 BEARING F6902 2RS 28X15X 7 OUT 2

300020052 BEARING 6902 LLU MAX-E 4

300030057 BOLT CAP M6X1X20 4

300030062 WASHER SS 6.5MM ID 12.5MM 2

300030069 WASHER SS 8.5MM ID 12.5MM 2

300030151 BOLT-TI-MALE M6X12MM 2

300030214 WASHER 10 X 6.2 X 1 4

300030285 COLLET AXLE NUT M15X1.5X12 1

300030293 AXLE, MALE, 15MM X 16MM, M10X1.0 1

300030296 COLLET AXLE 30.5X10.5 M10X1.0 1

300030297 BOLT MASTER, TI FEMALE, 8 X 45.0 1

300030298 BOLT MASTER, TI FEMALE, 8 X 41.0 1

300030299 BOLT, FLAT HEAD, M5 X 0.8 X 16 2

300030300 SHOCK EYELET SPACER 1

300040454 COLLET-WEDGE ASSEMBLY GEN2 1

300040485 AXLE COLLET 15X52.5SX13T 1

300040486 COLLET-WEDGE ASSEMBLY - M10 1

300040504 CABLE PORT COVER 1

300040505 SHOCK EXTENDER BEARING EXTENSION 2

200020334 SB165 HARDWARE KIT

200020311 LOCKRING, SS PIVOT 2

200020322 SHOCK EXTENDER 60MM TOP W/BEARING 1

200020323 SHOCK EXTENDER 60MM BOTTOM W/BEARING 1

200020326 BOLT, SS PIVOT, FEMALE 2

200020327 LINK PIVOT HARDWARE, KEYED, LONG 2

200020328 STUD, LINK BEARING, FEMALE 15MM, 48.5L 1

300030057 BOLT CAP M6X1X20 4

300030062 WASHER SS 6.5MM ID 12.5MM 2

300030069 WASHER SS 8.5MM ID 12.5MM 2

300030151 BOLT-TI-MALE M6X12MM 2

300030214 WASHER 10 X 6.2 X 1 4

300030285 COLLET AXLE NUT M15X1.5X12 1

300030293 AXLE, MALE, 15MM X 16MM, M10X1.0 1

300030296 COLLET AXLE 30.5X10.5 M10X1.0 1

300030297 BOLT MASTER, TI FEMALE, 8 X 45.0 1

300030298 BOLT MASTER, TI FEMALE, 8 X 41.0 1

300030299 BOLT, FLAT HEAD, M5 X 0.8 X 16 2

300030300 SHOCK EYELET SPACER 1

300040454 COLLET-WEDGE ASSEMBLY GEN2 1

300040485 AXLE COLLET 15X52.5SX13T 1

300040486 COLLET-WEDGE ASSEMBLY - M10 1

300040504 CABLE PORT COVER 1

300040505 SHOCK EXTENDER BEARING EXTENSION 2

200020335 SB165 BEARING REBUILD KIT

300020032 BEARING 398 2RS MAX DBL ROW 2

300020045 BEARING F6902 2RS 28X15X - OUT 2

300020052 BEARING 6902 LLU MA-E 4



SB165  |  OWNER’S MANUAL

20

PART # DESCRIPTION QTY

200020039 SB165 PORT COVER KIT

300030299 BOLT, FLAT HEAD, M5 X .08 X 16 2

300040504 CABLE PORT COVER 1

400100196 SB165 GEN1 PROTECTOR KIT

400100186 UNIVERSAL DT PROTECTOR 1

400100198 SB165 CS/SS PROTECTOR 1

400100199 SB165 CS LOWER PROTECTOR 1



SB165  |  OWNER’S MANUAL

21

FREQUENTLY ASKED QUESTIONS (1 OF 2)
WHAT IS THE DIFFERENCE BETWEEN THE TURQ AND CARBON SERIES SB165?

WHAT IS SWITCH INFINITY TECHNOLOGY AND HOW DOES IT WORK?

DOES THE SWITCH INFINITY SYSTEM REQUIRE MAINTENANCE?

 

 

 

CAN I REPLACE OR MODIFY ANY YETI FRAME PARTS ON MY SB165?

 

CAN I CHANGE OR UPGRADE THE SPEC COMPONENTS ON MY SB165?

CAN I USE AN ANGLESET ON THE SB165?

WHAT TRAVEL FORK IS THE SB165 DESIGNED TO USE?

HOW BIG OF A TIRE CAN I FIT ON THE SB165?

 

CAN I FIT A WATER BOTTLE INSIDE THE FRONT TRIANGLE?

WHAT CRANKS AND BOTTOM BRACKET CAN I USE ON THE SB165?

 

WHAT REAR WHEEL AXLE FITS ON MY SB165?

WHAT TYPE OF HEADSET DOES THE SB165 USE?



SB165  |  OWNER’S MANUAL

22

HOW BIG OF A ROTOR WILL FIT ON THE FRAME?

CAN I RUN A STEALTH SEATPOST DROPPER ON THE SB165?

WHAT CHAINLINE WAS THE SB165 DESIGNED AROUND?

WHAT IS THE MAX SIZE SINGLE-CHAINRING THAT FITS ON THE SB165?

DOES THE SB165 HAVE ISCG MOUNTS?

WHAT TYPE OF SHOCK DOES THE SB165 USE?

WHAT TYPE OF SHOCK HARDWARE DOES THE SB120 USE?

CAN I PUT A COIL SHOCK ON MY SB165?

WHAT PERCENTAGE SAG DO YOU RECOMMEND FOR THE SB165?

 

WHAT SIZE SEAT POST DOES THE SB165 USE?

WHAT SIZE SEAT COLLAR DOES THE SB165 USE?

WHAT IS THE WARRANTY ON MY SB165?

WHAT IS THE LONGEST TRAVEL DROPPER POST I CAN RUN ON THE SB165?

CAN I CONVERT THIS BIKE INTO A “MULLET” BIKE AND PUT A 27.5” WHEEL ON REAR OF THE 

SB165?

WHAT LENGTH SPRING WILL FIT ON THE SB165?

WHAT HEADSET TOP CAP DOES THE SB165 USE?

FREQUENTLY ASKED QUESTIONS (2 OF 2)



SB165  |  OWNER’S MANUAL

23

LIFETIME WARRANTY
HERE’S EVERYTHING YOU NEED TO KNOW ABOUT OUR LIFETIME WARRANTY:

DISCLAIMER

YETI CYCLES

 

 

 

 

BUSINESS HOURS

 

 


